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Number

Description

910110

Deflector plate vermi

91-0103

Insulation side front left

91-0105

Insulation side back left

91-0101

linsulation back left

91-0102

Insulation back right

91-0104

Insulation side back night

91-0100

Insulation side front right
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91-0023

Bottom chamber casted




Fos | Number Dascription

91004 iop plate welded

50-346 Rubber bushing
B-320512 | Socket head cap screw M5 x 12 DING12
B-020005 | Plain washer 5 mm DINS021
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5 91003 Side panels left welded
i
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[Pes [ Wumbsr | Desmiption
050145 | Cover fo handle %r damoer
10085 | Damper piate for side pant
E-010010_| Viasher 10 men DIN125A

Fie- 701522 | Spring

E-020005 | Flain wasner & mm DINS0Z
B-360512_| Bumonhea screw WS x 121507380
5-320520 | Socket nesd cap screw 5 1 20 DING12
50345 | Rutiver bushing
5312 | Bushing

0| B-320508 | Socket hesd cap screw M5 1 & DING1Z
11| B-350505 | Busion heas screw M3 18 1507380 5.8

E-010005 | Washer 5 mm DM125A

5510 Tube for ar gamper

3
4| fe-051483 | sheet spring wim side part

™

91002 Side panel nght welded

91012 Front above door welded

B-020005_| Plain washer 5 mm DINS021

B-2100005 | Nut M5 DIN 934 3.8

10 | 910085 Heat shiels side

il B-320506 | Socket head cap screw M3 x 6 DING12 8.8
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2 Numbar ipti aty
1 21-0099 | Deflector plate stel 1

2 51-0082 | Hest shiels hack 1

3 B-32050% | Sccket head cap screw MSx EDING12 8.8 2
4 910126 | Middle back plate 1

5 B-300506 | Hex socket countersunk head screw M3x8 DINTO01 8.8 | 10
1] 210116 Plastic plug 1

T B-500004 =table leg 2

block up part for magnet
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Description

Door assembled

Handle Classic welded

Button head screw M5 x 6 1S07380 8.8

Hex socket countersunk head screw M4x20 DIN7991

Magnet 45 x 25 x 12

Bracket for magnet for door

Washer 5 mm DIN125A

Socket head cap screw M5 x 12 DING12
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Pos | Number | Description Qty
013 Lower door welded 1
035 Hinges set lower door assembled <]
3| 91027 Heat shields 1
|4 |38035 Push button for lower door assembled 1
5 | 380078 | Piate for stop for lower door 1
6 B-320505 | Socket head cap screw M5 x 5DIN 912838 | 1
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